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Treatment of type 2 diabetes in Latin America:
a consensus statement by the medical
associations of 17 Latin American countries

Juan Rosas Guzmán,1 Ruy Lyra,2 Carlos A. Aguilar-Salinas,3

Saulo Cavalcanti,4 Felix Escaño,5 Marcos Tambasia,6

Elizabeth Duarte,7 and the ALAD Consensus Group1

Latin America faces unique challenges in the treatment of type 2 diabetes mellitus. The Aso-
ciación Latinoamericana de Diabetes (Latin American Diabetes Association, ALAD) brought
together medical associations in 17 countries in Latin America to produce a consensus state-
ment regarding the treatment of type 2 diabetes. The goal of the document is to provide prac-
tical recommendations that will guide clinicians through a simple decision-making process for
managing patients. The cornerstone elements for therapeutic decision making are: severity of
hyperglycemia, clinical condition of the patient (stable or with metabolic decompensation), and
body mass index. The consensus includes a section devoted specifically to patients with obe-
sity. Information is presented as highly-relevant clinical questions. The algorithm is based on
the scientific recommendations of the 2006 ALAD guidelines (a document prepared using an
evidence-based approach) and data from recent randomized controlled studies.

Diabetes mellitus, type 2; obesity; consensus; practice guidelines as topic; Latin 
America.

ABSTRACT

Latin America is undergoing a re-
markable epidemiological transforma-
tion. Diabetes and other chronic, non-
transmissible diseases are now the
leading health problems. Despite the

large and growing number of diabetes
cases, this geographic area invests limited
financial resources in diabetes care. In-
deed, diabetes prevalence in several Latin
American countries is among the highest
in the world, e.g., Mexico at 14.4% (1). In
the year 2000, the direct cost of diabetes
care in Latin America and the Caribbean
was approximately US$ 10 billion; mini-
mal when compared to the indirect cost 
of about US$ 55 billion resulting from
disease-related consequences. In 2000, 
the total diabetes-related annual cost in
Latin America and the Caribbean was
US$ 65 billion—US$ 15 billion in Mexico, 
US$ 2.6 billion in Central America, and
US$ 44.4 billion in South America. 

In Latin America, families pay about
40%–60% of diabetes costs out-of-pocket.
Most private health insurance plans
cover medical assistance, procedures,
and hospitalization, but not medication
(2–5). The burden of disease will be even
greater in the coming years because the
population has a large proportion of
young adults living in urban areas and
engaged in unhealthy lifestyles. Thus,
the impact of diabetes in Latin America
is growing fast and the national health
systems are unprepared. 

Latin America urgently needs to reor-
ganize its health care services from a sys-
tem designed to treat acute infectious
disorders to one focused on behavior
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modification, long-term treatment ad-
herence, and achievement of therapeutic
goals. Such restructuring should be
based on the best available clinical evi-
dence, but existing international guide-
lines should be adapted to reflect the dif-
ferences and needs of each geographic
area. The unique challenges regarding
type 2 diabetes treatment in Latin Amer-
ica are a result of the interactions among
the area’s socioeconomic factors, its vari-
ety of cultures and traditions, and its
limited health resources. Consensus doc-
uments and practice guidelines that are
specifically oriented toward the Latin
American environment are needed to
train and guide primary care physicians.

CONSENSUS METHODOLOGY 

The Asociación Latinoamericana de
Diabetes (the Latin American Diabetes
Association, ALAD) is committed to
medical education throughout Latin
America. In line with its commission,
ALAD called upon leaders and represen-
tatives from the endocrine and diabetes
associations of 17 countries in Latin
America to produce a consensus state-
ment for the treatment of type 2 diabetes
mellitus. 

Participants received background in-
formation prior to a face-to-face meeting.
The participants were divided into three
groups; each group discussed and re-
sponded to three of the nine questions
addressed by the present report. Conclu-
sions were presented by each group to
the audience, made up of the other two
groups; each recommendation was dis-
cussed until unanimous agreement was
reached. A writing committee prepared
the summary, which was approved by
all of the endorsing associations’ repre-
sentatives. The final version of the docu-
ment was prepared and approved by the
members of the writing committee.

The aim of the meeting was to create
feasible recommendations that could be
put into practice quickly by the partici-
pating countries. The algorithm was
based on the scientific recommendations
of the 2006 ALAD guidelines—a docu-
ment prepared using an evidence-based
approach (6)—and data from recent ran-
domized controlled studies. The princi-
pal conclusions of the document (e.g.,
treatment goals) are in accordance with
the recommendations of the American
Diabetes Association of the United States
of America. 

CONSENSUS STRUCTURE

An algorithm to guide the treatment of
hyperglycemia was constructed that
takes into account the glycemic status of
the patient. Special emphasis was placed
on the most common clinical situations.
Also included in this algorithm were the
possible clinical scenarios diabetes pa-
tients may present and the necessary ac-
tions to follow in each case. Addition-
ally, two groups of patients—divided
according to the level of glycemic control
and clinical condition—are included: 

Group 1. Patients with blood glu-
cose levels < 240 mg/dL (13.3 mmol/L),
HbA1c < 9%, and clinically stable.

Group 2. Patients with blood glu-
cose levels ≥ 240 mg/dL (13.3 mmol/L),
HbA1c ≥ 9, and:

a. with few symptoms, no ketosis.
b. catabolic—symptomatic, weight

loss, and ketosis-prone.

The cornerstone elements for ther-
apeutic decision-making presented in
this document are: severity of hyper-
glycemia, the clinical condition of the
patient (stable or with metabolic decom-
pensation), and body mass index (BMI).
The Consensus includes a section specif-
ically aimed at patients with obesity.
These patients constitute a therapeutic
challenge; primary care units do not
have the resources to manage such cases.
Without a multidisciplinary approach
and adequately informed medical per-
sonnel, patients, and relatives, obese pa-
tients with diabetes frequently continue
gaining weight and do not achieve treat-
ment goals. Counseling for behavior
modification is fundamental in these
cases. The section on obesity emphasizes
the importance of helping patients fol-
low a healthy lifestyle before and during
the escalation of pharmacological treat-
ment. It is hoped that this resource be
made available in every primary care
center. 

THE CONSENSUS STATEMENT

The clinical recommendations for treat-
ment of type 2 diabetes in Latin America
are presented as clinical questions:

1. What are the treatment goals for the
patient with type 2 diabetes?
Glycemic control is fundamental to

the management of diabetes. In type 2
diabetes, the Kumamoto study (7) 

and the United Kingdom Prospective
Diabetes Study (UKPDS) (8, 9) demon-
strated significant reductions in mi-
crovascular and neuropathic complica-
tions with intensive therapy. Similar to
the Diabetes Control and Complications
Trial–Epidemiology of Diabetes Inter-
ventions and Complications (DCCT-
EDIC) studies’ findings (10), long-term
follow-up of the UKPDS cohort has re-
cently demonstrated a “legacy effect” of
early, intensive glycemic control on
long-term rates of microvascular compli-
cations. This benefit continues, even if
the differences in glycemic control be-
tween the intensive and standard co-
horts are lost after the end of the study
(10, 11). In Latin America, fasting blood
glucose (venous or capillary) values are
the key elements used by physicians to
evaluate their patients and guide deci-
sions. However, in line with other scien-
tific organizations (12–14), glycosylated
hemoglobin (HbA1c) is recommended as
the optimal method to assess glycemic
control. As shown in Table 1, A1c levels
can be translated to mean plasma glu-
cose concentrations, making it easier for
patients to understand the information.
In several large, randomized, prospec-
tive clinical trials, treatment regimens
that reduced A1C < 7% were associated
with fewer long-term microvascular
complications. Whereas many studies
and meta-analyses (15–17) have shown a
direct relationship between A1C and the
incidence of cardiovascular events, the
potential of intensive glycemic control to
reduce cardiovascular mortality has
been less clearly defined. Based on cur-
rent clinical evidence (18–21), an HbA1c
< 7% is recommended as the most ap-
propriate level for the majority of pa-
tients. However, in certain situations this
objective must be customized. For exam-
ple, in young patients with no evidence
of complications and no major risk of hy-
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TABLE 1. Relationship between blood glucose
levels and Hemoglobin A1c (HbA1c) 

Mean blood glucose levels HbA1c
mg/dL mmol/L (%)

345 19.5 12
310 17.5 11
275 15.5 10
240 13.5 9
205 11.5 8
170 9.5 7
135 7.5 6



poglycemia, an HbA1c value < 6.5% may
be considered. 

In addition, this Consensus highlights
plasma lipid and blood pressure goals as
prominent objectives of diabetes man-

agement (Table 2). Several controlled
studies and meta-analyses have shown
the benefits of lipid lowering therapies
in patients with diabetes. The same is
true for antihypertensive therapy. The

review of the supporting evidence is be-
yond the scope of this document.

Finally, the panel recommended the
inclusion of microalbuminuria as a treat-
ment target. The concentration of mi-
croalbuminuria should be measured an-
nually in all type 2 diabetes patients and
in type 1 diabetes patients with disease
duration ≥ 5 years. Microalbuminuria
should be treated by achieving blood
pressure targets; the use of angiotensin-
converting enzyme (ACE) inhibitors in-
hibitors and angiotensin II receptor
blockers have been shown to delay the
progression to macroalbuminuria.

Figure 1 demonstrates the modifica-
tions advocated for ALAD’s 2006 type 2
diabetes mellitus treatment algorithm
(6). Non-pharmacological recommenda-
tions are summarized in Table 3. Drugs
currently used in diabetic care, including
mean and maximum doses are described
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TABLE 2. Proposed treatment goals for patients with type 2 diabetes in Latin America, 2010

Parameter Targets Unit

Fasting blood glucose 70–120 mg/dL (3.8 – 6.6 mmol/L)
2-hour post-prandial glucose < 140 mg/dL (7.7 mmol/L)
Hemoglobin A1C < 7 %
LDLa cholesterol < 100 m/dL (2.6 mmol/L)

< 70b mg/dl (1.8 mmol/l) 
HDLc cholesterol (both genders) > 40 mg/dL (1.05 mmol/L)
Triglycerides < 150 mg/dL (1.68 mmol/L)
Microalbuminuria < 30 mcg/g creatinine (spot sample)

< 30 mg/day (24-hour urine sample)
Blood pressure ≤ 130/80 mm/Hg
Body mass index > 19 – < 25 kg/m2

aLow density lipoproteins.
bWith cardiovascular disease or at high risk (defined as the presence of one or more cardiovascular risk factors).
c High density lipoproteins.

FIGURE 1. Latin American Diabetes Association recommendations for the management of hyperglycemia in patients with type 2 diabetes, 2010

Start lifestyle change (LSC) + Metformin (MET)

If MET is contraindicated, or not tolerated, consider any of the following antidiabetic medications: 
tiazolidinedione (TZD), DPP-4 inhibitors (DPP-4 INH), sulfonylurea (SU) (especially if body mass index 
(BMI) < 27 kg/m2), meglitinides (especially in presence of high postprandial blood glucose), acarbose 
(if postprandial blood glucose is high, but fasting glucose is < 180mg/dL and/or HbA1c < 7.5%)

 

 
 
     

 

 
 
  
 
 

 

 

 

 

 

 
  

  
 

 

 

 

 

–Obese
–Increase weight
 control
–Uncontrolled

–Clinically stable
 with no 
 ketoacidosis

–Clinically unstable
–Prone to ketoacidosis
–Weight loss

HbA1c � 9%

HbA1c 7 a < 9%

–Reinforce lifestyle
–MET at maximum
 dose

–Adjust dose
 and reassess
 therapy

–Good control
–Weight increase
–Prone to
 hypoglycemia
 episodes

–Uncontrollability
–Weight loss

Add insulin:

–NPH (1 nightly dose), or
–Glargine (1 dose, sometimes 2) 
 or Detemir (1–2 doses daily)

LSC + Insulina

–NPH once or twice daily
–Premixed twice daily

–Glargine or Determir 1–2 doses daily, usually
 combined with oral drugs or with 3 doses of 
 fast-acting insulin or ultra fast analogue

LSC + Intensive controla

–Multiple dose: 3–4 insulin doses
–Insulin pump

LSC + Combination therapy:

MET + SU
MET + TZD
MET + DPP-4 INH
TZD + SU
TZD + DPP-4 INH
MET + INCRETIN ANALOGUE

Fasting glucose � 126 mg/dL (7 mmol/L) to < 240 mg/dL (13.3 mmol/L) and/or HBA1c < 9%
Fasting glucose � 240 mg/dL 
(13.3 mmol/L) and/or HBA1c � 9%

a Handled or advised by a specialist.



in Table 4. The pharmacological charac-
teristics of insulin preparation and in-
sulin analogues are included in Table 5. 

2. How should a clinically-stable patient
with type 2 diabetes with mean fasting
glycemia < 240 mg/dL (13.3 mmol/L),
and HbA1c < 9 % be managed?
Most individuals with type 2 diabetes

show few clinical signs or symptoms at
onset. This is why many patients are di-
agnosed late. If the patient is clinically sta-
ble, has few symptoms, no ketosis, fasting
blood glucose between 126 mg/dL (7
mmol/L) and 240 mg/dL (13.3 mmol/L)
and/or HbA1c < 9%, the cornerstone of
treatment is the initiation of a healthy
lifestyle with adequate nutrition, regular
exercise, and cessation of smoking, if ap-
plicable. Alcohol consumption should be
limited to 1 drink/day for adult women
and 2 drinks/day for adult men.

In addition, Metformin (500 mg 3 ×/
day) should be started in all patients,
and can be gradually increased to 2.5 g/
day, as needed, to achieve the treatment
goal in a 3-month period. Besides its
therapeutic effects, Metformin has been
shown to decrease cardiovascular com-
plications in retrospective (22, 23) and
prospective analyses (8, 9) and has the
advantage of being easily accessible for
virtually all populations. Metformin
dose should be reduced in patients with
an estimated glomerular filtration rate
(eGFR) < 60 mL/min. The drug is con-
traindicated if the eGFR is < 30 mL/min.
The eGFR can be estimated by using the
Cockcroft-Gault formula (24) or the
MRDS equation used in the Diet in Renal
Disease Study—recommended by the
National Kidney Disease Education Pro-
gram (United States, 25). Likewise, Met-
formin is contraindicated in patients
with alcoholism, severe chronic obstruc-
tive pulmonary disease (COPD), and/or
decompensated heart, respiratory, or
liver failure (26). 

If Metformin is contraindicated, or in
case of gastrointestinal intolerance, the
following options may be considered for
monotherapy (27): 

(a) Sulfonylureas: These are among the
most effective oral drugs, with ro-
bust clinical experience and low cost.
However, the risk of hypoglycemia
(especially with first generation, long-
acting sulfonylureas) and weight gain
should be considered (28). The effi-
cacy of sulfonylureas over the long-
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TABLE 3. Lifestyle recommendations to prevent and treat type 2 diabetes mellitus in Latin
America, 2010

A. Education is the most important factor in the treatment of diabetes mellitus. Patients and their families
should receive well-defined information to educate and empower them to make the right choices
concerning lifestyle.

B. Aerobic physical activities should be performed for at least 30 minutes, 5 days/week, according to each
patient’s characteristics. Anaerobic activities could be considered as complementary.

C. Nutritional medical therapy should be customized according to the baseline body mass index and physical
activity level of each patient. Macronutrient content of the diet should be adjusted to 50%–60%
carbohydrates; 20%–30% fat with less than 7% saturated fat; and 10%–20% protein (minimum 1 g/kg of
ideal weight per day)

D. Natural fiber intake should be 20–30 g/day. 
E. Daily salt intake should be < 5 g in patients with diabetes and < 3 g in patients with associated

hypertension.
F. Diet should consider availability and patient preference, while minimizing the use of processed foods. 
G. Alcohol consumption should be discouraged. 
H. Tobacco should not be allowed.

TABLE 4. Medications currently approved to treat type 2 diabetes, 2010

Mean daily Maximum daily
Class Drugs doses doses

Biguanide Metformin 850 mga 2 550 mg

Sulfonylureas Chlorpropamide 250 mgb 500 mg
Glibenclamide 5 mga 20 mg
Glipizide 5 mga 20 mg
Glimepiride 4 mgb 8 mg
Gliclazide 80 mga 320 mg
Gliclazide MR 60 mgb 120 mg

Meglitinides Nateglinide 60 mgc 360 mg
Repaglinide 2 mgc 12 mg

Thiazolidinediones Rosiglitazone 4 mga 8 mg
Pioglitazone 30 mgb 45 mg

α-glucosidase  inhibitors Acarbose 50 mgc 300 mg
Miglitol 25 mgc 100 mg

DPP-4 inhibitors/gliptines Sitagliptin 100 mgb 100 mg
Vildagliptin 50 mga 100 mg
Saxaglipnin 5 mgb 5 mg

Incretine analogues
Exenatide 20 mcgra 20 mcgr
Liraglutide 1.2 mgb 1.8mg

aTwice a day.
bOnce a day.
c Three times a day.

TABLE 5. Characteristics of insulin preparations used in Latin America, 2010

Insulin Start of action Peak Duration

Regular human insulin 30–60 min 2–3 hr 6–8 hr
Aspart 10–20 min 1–2 hr 3–5 hr
Lispro 5–15 min 0.5–1.5 hr 4–6 hr
Glulisine 5–10 min 1–2 hr 3–4 hr
NPH insulin 2–4 hr 4–10 hr 12–18 hr
Glargine 2–4 hr No ~ 24 hr
Detemir 0.8–2 hr No ~ 24 hr
Biphasic human 70/30 0.5–1 hr 2–4 and 6–12 hr 16–22 hr
Biphasic aspart 70/30 5–15 min 1–2 and 6–12 hr 16–22 hr
Biphasic lispro 75/25 5–15 min 1–2 and 2–12 hr 16–22 hr
Biphasic lispro 50/50 5–15 min 1–2 and 6–12 hr 16–22 hr



term is less than that of Metformin
and glitazones.

(b) Meglitinides: These drugs are partic-
ularly useful when post-prandial
hyperglycemia is the main abnor-
mality. Due to their short half-life,
meglitinides can be used in patients
with renal failure (29).

(c) Glitazones: Insulin resistance and in-
flammatory markers are decreased
with glitazone therapy. Patients
should be carefully selected for this
therapeutic option in order to reduce
the risk of heart failure, coronary
events, or fractures (particularly in
postmenopausal women) (30).

(d) Acarbose: Its main effect is on post-
prandial glycemia. Acarbose reduces
A1c values by 0.5%. Gradual titration
helps improve gastrointestinal toler-
ance (31). 

(e) DPP-IV inhibitors or gliptins: These
recently launched drugs prevent the
inactivation of Glucagon-like peptide
1 (GLP-1) by inhibiting the enzyme
dipeptidyl peptidase-4 (DPP-IV).
Therefore, gliptins enhance and pro-
long the action of the endogenously
released GLP-1. DPP-IV inhibitors
reduces A1c values by 0.5–0.9%. Glip-
tins are orally active, safe, and highly
tolerable, with a minimal risk for
hypoglycemic events. They are body
weight neutral. These drugs have
been used in combination with Met-
formin, sulfonylureas, and thiazo-
lidinediones. However, additional
evidence is required to assess the
long-term effects of the DPP-IV in-
hibitors, in particular issues such as
safety and their effectiveness in the
prevention of the diabetes-related
chronic complications (32).

(f) GLP-1 analogues: These drugs (exe-
natide and liraglutide) were intro-
duced to the Latin American markets
during 2009. GLP-1 increases insulin
output and decreases glucagon se-
cretion in a glucose-dependent man-
ner. Therefore, the risk of hypo-
glycemia is minimal. One year
results show that their use improves
A1c levels (–0.79 to –1.12%) and both
fasting and post-prandial hyper-
glycemia; in addition, a moderate
weight loss effect occurs. GLP-1 ana-
logues promote weight loss through
the gastrointestinal side-effects and
also by slowing gastrointestinal
motility and inducing satiety. How-
ever, the need for daily subcuta-

neous administration and their side
effects (i.e., nausea and gastrointesti-
nal symptoms) may limit their use.
Additional evidence is required to
assess the long-term effects of the
GLP-1 analogues in the prevention of
diabetes-related chronic complica-
tions and long term safety (33, 34).

Public and private institutions should
decide which of these drugs should be
used as the first option. The decision
should be based on cost-effectiveness
analysis and individualized patient care.

3. What should be done if mono-
therapy fails? 
The patient should reach treatment

goals (HbA1c < 7%) within 3 months of
monotherapy. If this is not so, combina-
tion therapy should be initiated. Combi-
nations shown to be useful are listed in
Table 6. The most widely-used combina-
tion in Latin America is Metformin plus
Sulfonylurea. This combination provides
good therapeutic efficacy. Other options
based on Metformin may also be consid-
ered at this stage: Metformin + Megli-
tinides, Metformin + Glitazones, Met-
formin + DPP-4 inhibitors, and
Metformin + Incretin Analogues (6, 28,
35, 36). Less popular combinations (e.g.,
Sulfonylureas with Glitazones, Glita-
zones with DPP-4 inhibitors, Acarbose
with Sulfonylureas, Metformin + Acar-
bose, and Sulfonylureas with DPP-4 in-
hibitors may be useful in certain situa-
tions due to their synergistic mechanism
of action; however, the evidence that
supports their use is not as strong as that
for conventional combinations. 

Combination therapy with three drugs
is indicated in some patients (37). Op-
tions include the use of DPP-IV in-
hibitors, GLP-1 analogue, or glitazones,
in addition to Metformin and a sulfony-

lurea. The intervention of a diabetes spe-
cialist could be considered in patients
who are not reaching the treatment tar-
gets despite the use of three agents.

4. What should be done to manage
overweight patients not controlled
by monotherapy and who continue
to gain weight? 
Lack of adherence to a healthy lifestyle

is a contributing factor to not achieving
treatment goals in the clinically-stable
obese patient with a HbA1c < 9% (38).
These patients require closer monitoring
and the support of a multidisciplinary
team, if available, for the implementation
of an adequate dietary plan, an exercise
program, and psychological support. In
addition, Metformin dosage should be
titrated to reach its maximal effect. The
use of combination therapy that may pro-
voke weight gain should be limited to
cases that remain hyperglycemic despite
lifestyle modifications. The timeframe for
considering combination therapy will de-
pend on the patient’s circumstances (39).

5. What should be done when treat-
ment goals are not achieved with an
oral combination? 
Failure to achieve treatment goals on

combination therapy, despite using
drugs with differing mechanisms of ac-
tion, indicates a significant deficit in in-
sulin production. This is due to the pro-
gressive decline in insulin secretory
capacity that occurs in type 2 diabetes. To
meet HbA1c goals, insulin therapy will be
necessary in such patients. Initially, con-
trol can be achieved with a bedtime dose
of Neutral Protamine Hagedorn (NPH)
insulin or a long-acting insulin analogue
(Glargine or Detemir) in combination
with oral agents. Glargine can be given at
any moment of the day. 

Under this treatment scheme, insulin
dosage should be regularly titrated based
on fasting glycemia. Changes in dosage
should not be greater than 10% of the
total dose. The frequency of the adjust-
ments depends on the patient characteris-
tics and the experience of the practitioner.
Changes in the dosage on a daily basis
may be necessary in severely hyper-
glycemic patients. When the treatment
goals are close to being achieved, it is
better to adjust the amount of insulin
every 3–4 days. Frequent and large
changes in dosage may cause recurrent
hypoglycemia and weight gain. A time
period of at least 1–3 months is recom-
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TABLE 6. Successful combination of oral anti-
hyperglycemic agents with their evidence-
based recommendation for patients with type
2 diabetes, 2010 

Combination Recommendation

Metformin + Sulfonylurea A
Metformin + Glitazone A
Metformin + Acarbose B
Metformin + Meglitinide B
Sulfonylurea + Glitazone B
Sulfonylurea + Acarbose B
Gliptines + Metformin B
Meglitinida + Glitazona B

Source: ALAD Guidelines (6).



mended to assess whether treatment
goals are achieved before considering a
change in treatment regime. With time,
progression to full insulinization will be
necessary. Of note, the combination of in-
sulin with glitazones is not recom-
mended due to the increased risk of
edema and heart failure. 

Other management alternatives are
available for intensifying insulin ther-
apy. The choice depends on insulin
availability, patient requirements, meta-
bolic behavior, and risk of hypogly-
cemia. One option is a mixture of 2 types
of insulin, such as regular insulin and
NPH insulin, or a combination of a short
acting insulin analogue (Lispro, Aspart,
or Glulisine) with NPH insulin. The mix-
tures may be prepared by the patient or
fixed-dose preparations can be used.
Premixes can be selected at a ratio of
30:70, 25:75, or other less common pro-
portions. Another option is 1–2 doses of
a long-acting analogue (Glargine or De-
temir) with a dose of regular human in-
sulin or a rapid-acting insulin analogue
before each meal. Time of action, peak
activity, and duration of different in-
sulins and insulin analogues are shown
in Table 5 (40, 41). At this stage of inten-
sive insulin therapy, referral of the pa-
tient to a specialist is recommended. 

6. How should a clinically unstable pa-
tient with type 2 diabetes be managed?
For patients with few clinical symp-

toms, no weight loss or ketosis, the pre-
scription of oral combination therapy is
recommended. This can rapidly correct the
metabolic state, reduce glucotoxicity, and
correct fasting/post-prandial glycemia
and HbA1c. If there is a lack of response
after a 1–3 month period, patients should
be started on an insulin regimen (42).

Symptomatic patients who are losing
weight rapidly or are ketotic should re-
ceive insulin therapy immediately. Any
of the insulin regimens described above 
is useful for the prompt correction of hy-
perglycemia and nutritional status (43).
Later, once these patients are stable and
have regained weight, the treatment
should be reassessed; the possibility of
switching to oral drugs can be consid-
ered. This situation can occur especially
in recent-onset diabetes. Other patients
may need to be maintained on an insulin
regimen. Some cases may be eligible for 
a more intensive therapeutic regimen
with multiple insulin doses or an insulin
pump. Such patients should always be

treated by a specialist. It is assumed that
measures for adopting a healthy lifestyle
are in place and reinforced regularly.

7. When should changes be made to
the therapeutic regimen? 
The adoption of a healthy lifestyle is

obligatory for the success of all treatment
modalities. All therapeutic alternatives
should be given a reasonable amount of
time to evaluate their maximal efficacy.
This is especially relevant if there is clin-
ical improvement, weight stabilization,
and gradual improvement of fasting and
post-prandial glucose and HbA1c values.
A 1–3 month period is enough to reach
expected benefits. The dosage should al-
ways be titrated based on monitoring of
fasting/post-prandial glycemia. Primary
care physicians are discouraged from de-
laying the addition of an oral glucose-
lowering agent or insulin. Clinical inertia
is a contributing factor for not achieving
treatment targets in all health systems. 

8. How should patients be monitored? 
Health care systems in Latin America

do not have comprehensive multidisci-
plinary teams for the treatment of pa-
tients with diabetes. In most countries,
the primary care physician is responsi-
ble for the treatment of a large propor-
tion of the diabetic population. Physi-
cians should instruct patients on how to
self-monitor and manage their own
health. Self-monitoring is a fundamental
tool for all patients with diabetes; in par-
ticular, those on insulin treatment who
require intensive glucose monitoring. A
self-monitoring plan is a recommended
component of patient management. It
helps determine whether patients are on
the right track for achieving treatment
objectives (44). Capillary glucose mea-
surement has become more accessible in
Latin America; however, the high cost of
glucometers and test strips is still a sig-
nificant problem for many patients. 

HbA1c determination is recommended
every 3–4 months. It must be taken 
into account, however, that this index is
not readily available throughout Latin
America, and where it is available, cost is
often a deterrent.

9. When should a diabetes specialist be
consulted? 
The number of health professionals

specifically trained to manage patients
with diabetes is very limited in Latin
America. General practitioners are often

responsible for making treatment deci-
sions during the early stages of the dis-
ease. They do this with limited resources
and time constraints. However, it is es-
sential that practitioners aim to achieve
the standards of diabetes care in their
patients. Continuing medical education
for primary care physicians must be a
priority for national and international
medical institutes. Patients who do not
achieve treatment goals within a 6–12
month period should be referred to a
specialist. Likewise, those requiring in-
tensive insulin regimens should be man-
aged by a diabetologist/endocrinologist. 

DISCUSSION

The health care systems of Latin
American countries must be restruc-
tured to face the challenge that diabetes
represents. Training of medical students
and primary care physicians should be
updated to provide the necessary skills
for successfully implementing diabetes
care and promoting long-term adher-
ence to therapy (45). In addition, dia-
betes education programs are needed for
both patients and the general public.
These actions will create awareness
about the disease and its consequences.
This step is crucial to achieving sus-
tained changes in lifestyle and adherence
to therapy. If these actions are not imple-
mented, a large percentage of the dia-
betic population will remain outside of
the treatment target levels (45, 46).

The health care associations and insti-
tutes of Latin America should all be in-
volved in creating a diabetes care action
plan. They can prepare position docu-
ments that guide doctors in achieving
better therapeutic results. They can also
participate in the continuing education
of health professionals (47, 48). Local
guidelines are necessary. 

Adopting recommendations prepared
for other areas of the world may not be
feasible due to economic, logistic, and/or
cultural differences. Latin American
countries share many ethnic, social, cul-
tural, and lifestyle characteristics. As
such, ALAD has produced specific rec-
ommendations for Latin America for the
last 40 years. In 2006, ALAD published
guidelines for the diagnosis, control, and
treatment of the patient with type 2 dia-
betes, i.e., the “Guías ALAD de Diagnós-
tico, Control y Tratamiento de la Diabetes
Mellitus tipo 2” (6). This document was
approved and recommended by the Pan
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American Health Organization (PAHO)
as guidelines for Latin America (49). 

Since 2006, new strategies, medica-
tions, and information have arisen for
various aspects of type 2 diabetes treat-
ment. For this reason, ALAD called upon
the national diabetes and/or endocrinol-
ogy associations to produce a consensus
document. The aim was to integrate the
ALAD guidelines with important infor-
mation from each organization to pro-
duce a common standard for diabetes in
Latin America. The recommendations
are applicable to practically every pa-
tient, with some possible exceptions. In
summary, the document:

1. Acknowledges the importance of
reaching treatment targets early, es-
pecially in the initial years of the
disease. The document recommends
an HbA1c level below 7% as the
target for glucose control. If the clin-
ical condition of the patient allows,
an HbA1c goal of ≥ 6.5% should be
considered. 

2. Defines two clinical profiles that dif-
fer by HbA1c levels, body weight, and
the presence/absence of ketosis. 

3. Includes special notes regarding obese
patients who are unable to reach glu-
cose treatment goals and continue to
gain weight. This phenotype is often
overlooked by other guidelines.

4. Recommends the early use of combi-
nation therapy and the timely addi-
tion of insulin in patients who do not
achieve adequate glucose control.
Also included are combinations with
sufficient clinical evidence to support
their use. Primary care physicians are
discouraged from delaying the addi-
tion of an oral glucose lowering agent
or insulin because this practice results
in prolonged exposure to the adverse
effects of hyperglycemia. 

5. Describes clinical traits of the avail-
able glucose-lowering agents to aid in

selecting from among the treatment
options.

6. Recognizes that, in Latin America,
logistics can limit the use HbA1c deter-
mination—the gold standard for gly-
cemic control—and offers regular de-
termination of venous and capillary
glycemia as an acceptable alternative.
The position statement recommends
treatment targets for both HbA1c and
fasting glucose levels. In addition, the
importance of individual practitioners
as providers of diabetes care in Latin
America is highlighted. However, 
the need to create multidisciplinary
groups is also reinforced.

7. Provides clinical indications and pos-
sible contraindications for all of the
existing glucose lowering agents.
None are excluded. It is the responsi-
bility of each medical institute and
ALAD to educate physicians to en-
sure correct medication usage. 

8. Was prepared and approved by dia-
betes specialists/physicians, leaders,
and experts in Latin America. 

Although the evidence supporting cur-
rent clinical recommendations is univer-
sal, the quality of diabetes care depends on
geographic factors. Because this consensus
takes into account the unique challenges
faced by patients and physicians in Latin
America, its strategies are more feasible
and it is hoped that its impact will go far-
ther than that of past efforts to improve di-
abetes management. Primary care phy-
sicians are the principal focus of this
review. Special emphasis is given to the
management of the obese patient with
type 2 diabetes not reaching the treatment
targets. With the help of all participating
institutions, we expect that this consensus
document will be helpful to improving the
quality of diabetes care in Latin America.
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América Latina se enfrenta a algunos retos excepcionales en el tratamiento de la dia-
betes mellitus tipo 2. La Asociación Latinoamericana de Diabetes (ALAD) reunió a las
asociaciones médicas de 17 países latinoamericanos con el fin de producir una decla-
ración de consenso sobre el tratamiento de la diabetes tipo 2. El objetivo de ese docu-
mento es brindar recomendaciones prácticas que guíen a los médicos a lo largo de un
sencillo proceso decisorio para el tratamiento de los pacientes. Los elementos funda-
mentales para la toma de decisiones terapéuticas son la gravedad de la hiperglucemia,
el estado clínico del paciente (estable o con descompensación metabólica) y el índice
de masa corporal. El documento contiene un apartado dedicado específicamente a los
pacientes obesos y la información se presenta en forma de preguntas clínicas suma-
mente pertinentes. El algoritmo se basa en las recomendaciones científicas de las
directrices de la ALAD del año 2006 (documento preparado con un método basado 
en datos probatorios) y en datos obtenidos de estudios controlados aleatorizados
recientes.

Diabetes mellitus tipo 2; obesidad; consenso; guías de práctica clínica como asunto;
América Latina.

RESUMEN

Tratamiento de la diabetes
tipo 2 en América Latina:

declaración de consenso de
las asociaciones médicas de

17 países latinoamericanos
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